
 

 
 
 
 
 

AGENDA FOR THE 
 
 

ORDINARY MEETING OF 
SELWYN DISTRICT COUNCIL 

TO BE HELD IN THE 
COUNCIL CHAMBERS 

SELWYN DISTRICT COUNCIL 
ROLLESTON 

WEDNESDAY 10 MARCH 2021 

COMMENCING AT 1 PM 

Council Meeting - 10 March 2021

1



Council Meeting - 10 March 2021
Attendees: Mayor (S T Broughton), Councillors, M A Alexander, J B Bland, S N O H Epiha, J A 
Gallagher, D Hasson, M P Lemon, M B Lyall, S G McInnes, G S F Miller, R H Mugford & N C Reid

10 March 2021 01:00 PM - 05:00 PM

Agenda Topic Page

2. Karakia and Councillor Affirmation 4

3. Welcome and Apologies

4. Identification of any Extraordinary Business

5. Conflicts of Interest

6. Public Forum - Inspector Peter Cooper, New Zealand Police
[...]
Average Dry Weather Flow (ADWF) is made up of GDI and wastewater contributed by the township. ADWF 

was calculated using the equation below:  

ADWF = (Per Capita Flow * Population) + GDI  

Using the per capita flow rate of 250 l/person/d, the contribution to the plant in 2018 was 931 m3/day (for the 

population of 3,723, recorded in 2018). However, flow data collected at the plant inlet indicates that the 

actual ADWF received from the sewer network was approximately 1,161 m3/day (or 311 l/p/day) in 2018. As 

ADWF does not include flow derived from rainfall, it is likely that the additional margin (230 m3/day) comes 

from ground water.  GDI is assumed constant at 230m3/day over the project design horizon unless significant 

improvement is made towards reducing infiltration in the system. We assume that GDI of 230 m3/day will 

remain the same in the future. 

Recent (2018-2019) flows entering the plant are summarised in Table 3-1. Flow data was recorded on 

FM599466 prior to entering Ponds 2A and/or 2B approximately every 15 minutes between the 2018 and 

2019 period. This recording represents the instantaneous flow rate at that point in time. Future flows have 

also been estimated.  

Table 3-1. Current and Future Estimate Influent Flow Rates 

Parameter Current (18-19) Future (2050) 

Total Per Capita Flow* (m3/day) 931 1522 

Groundwater Derived Infiltration (GDI) (m3/day) 230 230 

Average Dry Weather Flow (ADWF) (m3/d) 1161 1751 

Average Daily Flow (ADF) (m3/d) 1478 2098 

Peak Dry Weather Flow (PDWF) (m3/d) 2014 3038 

Peak Wet Weather Flow (PWWF) (m3/d) 3105 4683 

Peak Instantaneous Flow (PIF) (L/s)  105 158 

*Flows only based on population contribution to wastewater network at 250l/p/day 

The flow figures in Table 3-1 above have been sourced from the following: 

● Current flow data – was recorded on FM599466 prior to entering Ponds 2A and/or 2B approximately 

every 15 minutes between 2018 and 2019 period. 

● Future flow data is based on the following assumptions:  

– Per capita flow rate is 250 L/p/d  

– GDI at 230 m3/d 

– Ratios determined from current flow data (see Table 3-2. below) 

Council Meeting - 10 March 2021

111



| Basis of Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 10 

Sensitivity: General 

 

Table 3-2. Flow Ratios (2018-2019) 

Ratio Value 

PDWF / ADWF 1.73 

AWWF / ADWF 1.27 

PWWF / ADWF 2.67 

ADF/ADWF 1.20 

PIF / PDWF 0.09 

The future ADWF was calculated by adding GDI (constant over the design horizon at 230 m3/day unless 

future works to improve infiltration are anticipated) to the 2050 per capita contribution to the wastewater 

network. We do not recommend that GDI be removed from the ADWF calculation. The future ADWF was 

estimated by multiplying the per capita flow (250 l/p/d) by the 2050 population (6086). All other flow 

parameters were estimated by multiplying respective flow ratios by the future ADWF. Average daily flow of 

2,098 m3/d is used for the load calculation. 

Figure 3-1 shows the estimated change in influent flow through the plant over a 30-year design horizon.  

 

Figure 3-1. Total Flow and Population Estimate (based on ADF) 

Furthermore, the normalised diurnal dry weather flow over the 2018-2019 period is provided in Figure 3-2. 

This was derived from influent plant data recorded every ~15 minutes for periods of no rainfall in the prior 7 

days over the same period.  

Council Meeting - 10 March 2021

112



| Basis of Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 11 

Sensitivity: General 

 

Figure 3-2. Normalised Diurnal dry weather flow for the 2018-2019 period 

The diurnal peaking factor for the 2018 – 2019 period is 1.37. This value is proposed for the basis of design.  

3.3 Loads 

Biochemical Oxygen Demand (BOD), Total Suspended Solids (TSS), Total Nitrogen (TN), TKN and Total 

Phosphorus (TP) are the minimum influent characteristics needed to define the future load on the plant. 

These, as well as additional wastewater characteristics, have been defined in Table 3-3. as the design basis 

for the WWTP upgrade. The loads are based on the ADFs of 1,478 m3/d and 2,098 m3/d at average 

concentrations for current and future incoming loads respectively. In Technical Memorandum 1 we 

suggested that the future load to the plant could be determined using a typical load per capita, as the 

sampling data at the time wasn’t comparing well with typical wastewater characteristics. However, with the 

new sampling data we are more confident, that the loads estimated with the new data are adequate to use 

for the plant design. Therefore, we recommend that the future average load values, as shown in Table 3-3. 

below, should be used for the upgrade of the Ellesmere WWTP.  

Table 3-3. Influent Loads Summary Table 

Parameter Average Concentration 
(mg/L) 

Current Average Load 
(kg/d) 

Future Average Load 
(kg/d) 

ADF  1,487 (m3/d) 2,098 (m3/d) 

COD 472 656 990 

sCOD 127 177 266 

cBOD5 211 294 443 

TSS 199 276 416 

VSS 183 255 384 

TN 65 90 136 

Council Meeting - 10 March 2021

113



| Basis of Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 12 

Sensitivity: General 

Parameter Average Concentration 
(mg/L) 

Current Average Load 
(kg/d) 

Future Average Load 
(kg/d) 

TKN 65 90 136 

NH3-N 46 65 97 

TP 7.9 11 17 

It is essential to understand the wastewater characteristics, as the activated sludge treatment plant 

performance depends on a various type of bacteria. To establish a healthy balance of bacteria for effective 

nitrogen removal, a ratio of Biochemical Oxygen Demand (BOD), Nitrogen (N) and Phosphorus (P) (i.e. ratio 

of BOD:N:P) should be balanced. For the optimum conditions in the plant treating municipal wastewater, the 

ratio is approximately 100:5:1.  

From the new sampling data, a BOD:N:P ratio of 100:30:4 was found, indicating there is a significant excess 

of nitrogen (or alternatively a lack of carbon) and phosphorus in the incoming wastewater. A nitrogen to BOD 

ratio of 1:4 is commonly used to estimate how much BOD will be required for denitrification1. Based on the 

above ratio it is expected that approx. 192 mg/L to 234 mg/L of additional carbon will be required for nitrogen 

removal, depending on desired TN concentration in the treated wastewater. From Table 3-3. above, 

available carbon in the influent on average is 211 mg/L, which is a strong indication that supplementary 

carbon will be required to achieve higher nitrogen removal. Phosphorus can be removed by using a chemical 

precipitant. 

3.4 Treated Wastewater Quality Required 

Treated wastewater target parameters are defined by the discharge consents to land and drain. Currently it 

is uncertain how and if Discharge Consent Condition 7 will be reworded. The total nitrogen limits are based 

on 200kg/ha/d of nitrogen leaching to the ground and: 

● Option 1 – cut and carry operation removing at least 250 kg/ha/d given total nitrogen application rate of 

450 kg/ha/yr. 

● Option 2 – total nitrogen application rate 200kg/ha/yr. 

Therefore, in preparation for a potential condition change, the target limits for the two options for treated 

wastewater requirements are summarised in Table 3-4.  

Table 3-4 Treated Wastewater limits 

Parameter Units Average 

 Option 1 Option 2 

NH4-N mg/L <2 <2 

cBOD5 mg/L 20 10 

Total Suspended Solids (TSS) mg/L 20 20 

Total Nitrogen (TN) mg/L 20 8.8 

Total Phosphorus (TP) mg/L 5 5 

E-coli cfu/100/mL <1000 <1000 

  

 

1 Based on data retrieved from ATV-DVWK-A 131E. Dimensioning of Single Stage Activated Sludge Plants, assuming: 
- X Org. N in WAS = 0.05g/gBODrem 
- Effluent of: 

o Sol. Org. N = 2mg/l 
o NO3-N = 5mg/l 

Council Meeting - 10 March 2021

114



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 13 

Sensitivity: General 

4 Conceptual Design 

4.1 Process Selection 

An activated sludge type process (ASP) was recommended by Beca in Ellesmere WWTP – Basis of Design 

(Technical Memorandum 3) (refer Appendix B) and adopted by SDC as the preferred option to treat incoming 

wastewater and achieve the likely necessary target Nitrogen levels in the treated wastewater. 

A 100% “in line” activated sludge plant (ASP) option was selected for the upgrades required to meet 

Nitrogen limits. This option would involve converting the existing Pond 1 into an ASP by establishing anoxic 

and aerobic zones and including the installation of a headworks, a conventional clarifier and onsite solids 

thickening.  

All incoming flows will be treated in the ASP, therefore Ponds 2A and 2B will not be required as part of the 

main treatment train after the upgrades. No allowance is made to bypass the ASP under normal operation 

and allowance has been made in a conventional clarifier to accommodate wet weather flows. The bypass of 

wet weather flows requires keeping at least one facultative pond in operation. As no flows will be going to the 

facultative pond during dry periods, it will be impossible to maintain a minimum food/mass ratio and therefore 

to keep sludge in a healthy condition. A decision not to by-pass wet weather flows was made to prevent a 

secondary nitrogen contamination from the facultative pond as the nitrogen concentration in the treated 

wastewater is critical to meet the discharge consent condition.  

The ASP concept design includes two options, each of which is aiming to achieve a different Total Nitrogen 

(TN) concentration in the treated wastewater. The design target concentrations for each option are: 

● Option 1 – 17 mg/L 

● Option 2 – 7 mg/L 

In addition to the nitrogen removal, the ASP also provides a high removal of Total Suspended Solids (TSS) 

and Biological Oxygen Demand (BOD), which will meet the current consent conditions. At least 20 mg/L of 

TSS and 20 mg/L of BOD will be achieved in the treated wastewater, however reducing TN to 7 mg/L of TN 

in the treated wastewater, these treated wastewater parameters will actually be much lower than stated 

above.  

4.2 Process Description 

The proposed design includes a new inlet screen and grit removal to treat all incoming flows to protect 

downstream mixers and avoid grit build-up in the reactor. The indicative location of all elements around the 

ASP, including inlet works, is at the corner of Pond 2A near Pond 1 and the driveway (see Figure 4-2 below). 

An existing inlet pump station was designed to lift the flow to the above ground screens (currently 

decommissioned) inlet works. The indicative location of the new inlet works will be significantly lower than 

the previous inlet works, therefore it is unlikely that the inlet pumps require an upgrade. 

After grit removal, the wastewater will gravitate to the ASP (converted Pond 1) where biological treatment will 

take place. A PE liner and PE dividing curtains are required to convert Pond 1 into the ASP and establish 

anoxic and aerobic zones. The proposed conversion follows the need to utilise the existing assets and 

reduce building costs. For Option 2, embankments are required around the reactor to provide freeboard as 

almost all the existing Pond 1 freeboard volume is required for the process volume.  We propose to use 

concrete walls to preserve space, but earth embankments could be considered in the next stage of design. 

 

 

Council Meeting - 10 March 2021

115



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 14 

Sensitivity: General 

Solids separation is required to remove solids from the treated wastewater. A conventional clarifier is 

proposed to separate solids after the ASP. A lift pump station is required either for the mixed liquor or 

clarified treated wastewater depending on whether the clarifier is built above or below the ground. Separated 

treated wastewater from the clarifier will then be gravitated or pumped into Maturation Pond 3 and will then 

gravitate through the rest of the Ponds until it is discharged from Pond 8 to the irrigation pump station.  

Natural disinfection will occur in Maturation Ponds 3-8, which on average could achieve 10,000 cfu/100 mL 

E-Coli in the treated wastewater. The discharge consent has an E-coli limit of 30 cfu/100 mL in the Tramway 

Reserve Drain. Only 3.5% of the flow can be discharged to the Rapid Infiltration Beds (RIBs) and then into 

the Tramway Reserve Drain, therefore only a very small portion of the total treated wastewater flow needs to 

achieve a higher degree of disinfection. No disinfection would be required if discharge to the RIBs is 

discontinued in the future. However, we recommend including a UV unit as a provisional item for 100% of the 

flow for the following reasons: 

● As a mitigation measure if treated wastewater discharge via the RIBs continues 

● To mitigate any health and safety risks for central pivot operators 

● To mitigate any health and safety risks for members of the public as the irrigation areas are not fenced.  

Solids separated in the secondary clarifier will be returned back to the activated sludge reactor anoxic zone 

to maintain the required mixed liquor suspended solids (MLSS) concentration in the reactor, this is called 

returned activated sludge (RAS). To maintain the required MLSS a portion of separated solids needs to be 

removed. This is achieved by wasting activated sludge (WAS) from the secondary clarifier. The proposed 

sludge management is to take the WAS offsite to the Pines. A sludge thickener is required to reduce the 

WAS volume and therefore transportation costs.  

4.2.1 Proposed Flow Diagram 

Figure 4-1 below indicates the proposed upgrades for the Ellesmere WWTP. This introduces an activated 

sludge reactor in Pond 1 that will treat all incoming flow from Leeston, Doyleston and Southbridge areas up 

to 2,098 m3/d. No flow will be bypassed, therefore Ponds 2A and 2B will become redundant once the ASP is 

established.  

 

Figure 4-1 Proposed process flow diagram 

 

Council Meeting - 10 March 2021

116



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 15 

Sensitivity: General 

 

Figure 4-2 Proposed site layout plan 

4.3 Key Elements 

4.3.1 Inlet Works, Screens and Grit Removal 

The proposed inlet works, screen and grit removal sizing is consistent for both treatment options.  

Currently the site has decommissioned screens on the northwest bank of aeration Pond 1 in close proximity 

to the pond slope. See Figure 4-3 below. There is no intention to reconnect these as the screens were failing 

and causing operational issues.  Wastewater currently bypasses the screens and enters the facultative 

ponds. 

 

 

Council Meeting - 10 March 2021

117



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 16 

Sensitivity: General 

●  

Figure 4-3 Decommissioned screens 

The proposed design includes a new inlet screen to treat all flows (up to the design PIF of 158 L/s) and 

provide grit removal. It is proposed to use a combined unit (screens and grit chamber as one unit) which will 

be installed above ground, allowing wastewater to gravitate to the reactor without the need for a pump. An 

assessment of the hydraulic profile through the plant is required to determine inlet and outlet levels. A tie-in 

from the existing inlet point to the new screen is required. A sand separator is required after the grit chamber 

to avoid sand build up in the reactor. Furthermore, the sand will be part of the RAS and WAS which will 

cause wear and tear on process equipment in further stages of treatment. A concept example of the 

structure is provided in Figure 4-4. The channel structure can be constructed from concrete or steel.  

 

Council Meeting - 10 March 2021

118



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 17 

Sensitivity: General 

●  

Figure 4-4 An example of an above ground combined inlet works installation 

4.3.2 Activated Sludge Plant 

For both options the ASP will be fed with screened raw domestic wastewater from the grit chamber by 

gravity. The ASP will consist of a system to take up to 2,098 m3/d incoming flows (plus associated recycle 

flows) including aeration system, chemical supply and control system, except a secondary clarifier, which is 

sized to take peak wet weather flow up to 4,608 m3/d.  

Ancillary requirements, such as a connection point, connecting pipework, waste sludge pumping and storage 

are also required.  

The ASP is sized for the flows and loads described in Section 3.3 assuming that Pond 1 is converted into a 

reactor. The reactor includes anoxic and aeration zones, RAS flow and internal recycling flow. It is proposed 

that Pond 1 is lined with a PE liner and divided into zones using a PE curtain (see Figure 4-5 below). 

The following Pond 1 dimensions were used for reactor sizing: 

● Length – 39 m (top) 

● Width – 24m (top) 

● Slopes 2:1 

● Total depth – 2.93 m 

● Max water depth – 2.5 m. Free board – 0.43 m.  

● Min water depth – 2.25 m. Free board – 0.68 m. 

● Volume – 1,540 m3 and 1,400 m3 for Max and Min water level respectively 

 

 

Council Meeting - 10 March 2021

119



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 18 

Sensitivity: General 

Reactor Volume Size 

Process modelling was undertaken for Option 1 and Option 2 to determine the reactor volume required to 

achieve a TN target in the treated wastewater at 2050. The required volume for each option is summarised 

in Table 4-1. The reactor volume is determined on the basis that MLSS concentration will start at 

approximately 2,300 mg/L and gradually build up to an MLSS of 3,500 mg/L by 2050 and reach design 

capacity. Reactor volume and dimensions are summarised in Table 4-1.  

Table 4-1 Required Reactor volume 

●  ● Anoxic 

volume, m3 

● Aerobic 

volume, m3 

● Total 

Reactor 

Volume m3 

2050 

● Pond 

Water 

level, m 

● Available 

volume, 

m3 

Option 1 795 795 1,600 2.60 1,594 

Option 2  985 987 2,000 2.93* 1,788 

*Including free board 

Reactor configuration 

a. Option 1 

For Option 1, to provide the required volume, the existing freeboard will be reduced from 0.43 m to 0.33 

m. This would increase the risk of splashing wastewater due to surface aeration and overspills due to 

wind driven energy. A small earth embankment of 0.2 m could be added on top of the existing 

embankments to compensate for the lost freeboard height.  

b. Option 2 

For Option 2, an increase in Pond 1 volume is required to provide the necessary volume for the future 

reactor. This is proposed to be achieved by building a reinforced concrete wall around the pond on top of 

the existing embankments to provide an additional 150 m3. A 0.7 m high reinforced concrete wall around 

the pond is required for additional volume, this includes 0.5 m freeboard.  

Council Meeting - 10 March 2021

120



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 19 

Sensitivity: General 

 

Figure 4-5 Reactor in Pond 1 

Pond 1 can be converted into the ASP and achieve the target treated wastewater quality for both options. 

However, due to the trapezoidal shape of Pond 1, a more detailed mixing design will be required at the 

preliminary design stage to avoid/minimize “dead” zones in the reactor and minimise the risk of insufficient 

volume due to these zones.  

This report allows for the reactor to be established in Pond 1 to best utilise current assets and for economic 

reasons. However, a standalone vertical wall reactor could be built, which would eliminate the mixing risk. A 

“donut” type reactor/clarifier (see Figure 4-6 below) would be an economical way to build an ASP, but still 

more expensive than modifications required for conversion of Pond 1. This donut type reactor is used at the 

Te Puke, Oxford, Manukau and Gore Industrial WWTPs. The reactor is essentially “wrapped” around the 

secondary clarifier, which reduces building costs by eliminating one wall if compared to the rectangular 

independent reactor and secondary clarifier. For comparison purposes only the approximate sizing of the 

reactor diameter (wrapped around a 13 m diameter secondary clarifier and assuming reactor depth is 4.5m) 

for each option would be: 

– Option 1 – 26 m  

– Option 2 – 28 m 

Besides the advantage of efficient mixing this type of reactor would simplify RAS and recirculation flows. 

Bottom mounted aeration could be installed which can be lifted out for maintenance.   

Council Meeting - 10 March 2021

121



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 20 

Sensitivity: General 

 

Figure 4-6 Mangere WWTP reactor/clarifier configuration 

 Mixing and Aeration 

A minimum of 5 W/m3 of energy is required to keep MLSS in suspension. The following mixing is required 

for each option:  

– Option 1 – anoxic zone mixer and aeration zone approx. 4.8 kW each – 9.6 kW in total required 

– Option 2 – anoxic zone mixer and aeration zone approx. 5.0 kW each – 10.0 kW in total required 

Required aeration demand for each option: 

– Option 1 - 63 kW  

– Option 2 – 61 kW. This option requires lower oxygen demand than Option 1 due to oxygen recovery 

during denitrification.  

Float mounted surface aerators are proposed for ease of installation and maintenance. Aerators can provide 

the mixing required to keep MLSS in suspension, therefore the mixing energy required in the aeration zones 

for both options (above) can be compensated by aeration. For aeration purposes the design allows for 3 x 

22 kW aerators to improve peak air demand, however for mixing proposes 5 x 15 kW aerators might be 

required. This is to be confirmed with the supplier during the preliminary design stage. An example of a float 

mounted surface aerator is provided in Figure 4-7. 

Council Meeting - 10 March 2021

122



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 21 

Sensitivity: General 

 

Figure 4-7 Proposed surface aerator type (Aeris Global Ltd picture) 

4.3.3 Recycle Flows 

Two recycle flows are required for each reactor train in this plant: 

● Internal recycle 

This recycle is from the aerobic zone to the anoxic zone to recycle sufficient nitrate (NO3), which is 

generated in the aerobic zone, for nitrogen removal by denitrification. The following concept design for the 

internal recycle flow and power is estimated for each option: 

– Option 1 – 2.5 times of the average daily flow or 389 m3/h, approximately 1.8 kW required. 

– Option 2 – 9.7 times of the average daily flow or 1,545 m3/h approximately 7 kW required. 

 

Figure 4-8 Possible Internal recycle Station Concept 

● Return Activated Sludge (RAS) 

This recycle provides sufficient microorganisms (otherwise known as MLSS) to treat wastewater. It also 

acts to prevent the build-up of solids in the clarifier. The concept design RAS flow is 0.75 times the 

average daily flow or 118 m3/h. 

Council Meeting - 10 March 2021

123



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 22 

Sensitivity: General 

4.3.4 Waste Activated Sludge (WAS) 

To control MLSS concentration in the reactor and avoid solids build-up in the secondary clarifier, excess 

activated sludge is removed from the system (also known as wasting). WAS Pumps are proposed to be 

mounted on a concrete slab as it was done in Te Awamutu WWTP (see Figure 4-9). The estimated power 

demand of the WAS pumps is 1.1 kW. The predicted future average WAS flow for each option is as follows: 

– Option 1 – 35 m3/d at 0.8% Dry Solids  

– Option 2 – 44 m3/d at 0.8% Dry Solids  

 

 

Figure 4-9 WAS Pump Station at Te Awamutu 

4.3.5 Chemicals 

Supplementary Carbon for Denitrification 

Based on the currently available influent characterisation and treated wastewater requirements 

supplementary carbon dosing is required to provide the required levels of treatment. Acetic Acid (90%) is 

considered as a source of external carbon. A dosing system consists of an IBC and a dosing pump and is 

proposed to be located next to the inlet works and installed under cover in a bunded area. The following 

volumes of dosed Acetic Acid are predicted for each option: 

– Option 1 – 106 l/d  

– Option 2 – 244 l/d  

Aluminium Salt for Phosphorus Reduction 

The concept design has not allowed for Phosphorus removal; however, this may be necessary for the 

amended consent conditions.  If Phosphorus removal is found to be needed this can be allowed for during 

the preliminary design stage.  

 

Council Meeting - 10 March 2021

124



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 23 

Sensitivity: General 

Supplementary Alkalinity for Stable Nitrification 

The concept design has not allowed for alkalinity dosing equipment as limited data suggests there is enough 

alkalinity for stable nitrification. However, alkalinity sampling results should be reviewed during the 

preliminary design stage and a dosing system added if required.  

Polymer for Sludge thickening 

Based on the currently estimated WAS and the assumption that powder polymer at 5kg/tonne of DS will be 

used, the following approximate volumes of polymer are predicted for each option:  

– Option 1 – 526 kg/yr  

– Option 2 – 630 kg/yr  

4.3.6 Clarifier Sizing 

A secondary clarifier is required to separate solids from the treated wastewater. The same size clarifier is 

estimated for both options. A conventional clarifier is proposed which is circular in shape and includes a 

sludge scraper with rotating bridge and scum removal (see Figure 4-10 below). The estimated clarifier size is 

13 m in diameter and 4.5 m deep. The clarifier design parameters are provided in the Table 4-2. 

Table 4-2 Clarifier Concept Design Parameters Capacity 

Parameter at 2050 Units Operating Typical Design  

Hydraulic load at ADF m/h 1.2 0.6 to 1.7 

Hydraulic load at peak flow m/h 1.4 1.7 to 2.3 

Solids load at ADF kg/m2/h 4 4 to 6 

Solids load at peak flow kg/m2/h 8 8 

It is proposed that the clarifier is installed above the existing pond invert level. There is an option to build it 

further into the ground so treated wastewater from the reactor can gravitate to the clarifier. However, ground 

water pumping would likely be required for construction as groundwater levels are high. Treated wastewater 

from the reactor will require lifting to the clarifier, therefore an above ground pump station (similar to WAS) is 

proposed at this stage. Should the clarifier be built further below ground, the lifting pump station will be used 

to lift treated wastewater from the clarifier to Pond 3. 

Council Meeting - 10 March 2021

125



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 24 

Sensitivity: General 

 

Figure 4-10 Proposed secondary clarifier 

The lifting pump station to lift treated wastewater to the clarifier is sized for PWWF 4,683 m3/d and has an 

estimated power requirement of 4.4 kW. 

An above ground sludge chamber is required from which RAS will gravitate to the anoxic zone and WAS will 

be pumped out to the WAS holding tank. A manhole riser of 2m Ø and 2 m high with a control valve on the 

outlet is required which will provide a retention time of 3 minutes. 

Treated wastewater from the clarifier will gravitate to maturation Pond 3 through Ponds 4-8 and from there it 

will go to irrigation as per the current treatment arrangement. The treated wastewater chamber is required to 

reduce air in the discharge line and provide opportunity to use treated wastewater for site washing. It is 

proposed to install a 2 m diameter and 2-meter high chamber with hydraulic break. Elevation levels to be 

determined. A pipe connection will be installed in the chamber to allow treated wastewater reuse for cleaning 

purposes. The treated wastewater discharge line will tie-in into the existing bypass line via manhole located 

the bottom of Pond 2A and Pond 1 (see Figure 4-11). A new manhole on the existing bypass line is required.  

Council Meeting - 10 March 2021

126



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 25 

Sensitivity: General 

 

Figure 4-11 Treated wastewater discharge via manhole on existing by-pass line 

4.3.7 Solids Management  

The proposed sludge management strategy is to thicken the sludge on site and then take it to the Pines 

WWTP for dewatering and solar drying.  

WAS will be pumped from the sludge chamber to a holding tank, from there it will go to a mechanical drum 

thickener before being trucked to the Pines WWTP. The holding tank size for sludge will depend on the 

thickener feed requirement, but at this stage a minimum of three days sludge storage should be provided 

(135 m3 required with current values). A coarse bubble aeration system is proposed in the holding tank to 

provide mixing and air to keep the sludge well mixed and prevent odour. The estimated mixing energy 

required for this duty is 0.5 kW based on a minimum of 5W/m3 mixing energy. 

The sludge is required to be thickened to 5% DS. The thickener and holding tanks will be installed outside on 

a concrete slab adjacent to the clarifier. A polymer dosing system is required for the mechanical thickener 

which will be installed adjacent to the thickener.  

A further thickened sludge holding tank is proposed to be installed on site to accommodate two days of 

thickened sludge volume (approx. 45 m3) so there is a buffer between tanker loads. 

4.3.8 Disinfection 

It is proposed that provision is made for Ultraviolet (UV) disinfection of the treated wastewater. A channel UV 

unit can be installed either after the secondary clarifier, before discharging treated wastewater to Maturation 

Pond 3 or at the irrigation pump station.  

We recommend installing the UV unit after the secondary clarifier as this would achieve greater levels of 

disinfection compared to installation at the irrigation pump station site. This is because the secondary clarifier 

will produce lower TSS wastewater with higher ultraviolet transmittance (UVT) compared to Pond 8 

wastewater, where some algae growth will occur.  

Council Meeting - 10 March 2021

127



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 26 

Sensitivity: General 

Therefore, a higher level of E-coli removal can be achieved by using UV after the secondary clarifier.  E-coli 

is not expected to increase significantly in Ponds 3-8. UVT testing in Pond 8 will be required if the UV unit is 

located at the irrigation PS to determine what level of treatment can be achieved without removing algae. It is 

expected that the lower level of disinfection can be achieved for Pond 8 discharge (compared to the 

recommendation above) without additional improvements to reduce TSS and increase UVT.   

4.3.9 Odour 

The screens and WAS tanks are potential sources of odour. The screening bins will be covered. Any 

splashing of the raw wastewater will generate localised odour. Currently there are no odour issues with the 

raw wastewater going into the facultative Pond 2A via the inverted pipe. The WAS tank is provided with an 

air source for odour management. There are no houses close to the WWTP site and the closest industrial 

building is 220 m away from the site. No specific odour treatment is proposed at this time.  

4.4 Utilities/ Constraints 

4.4.1 Electrical 

A preliminary load list has been created for the purpose of determining what power upgrades may be 

required. The load list is preliminary and based on assumptions that will need to be revisited during 

preliminary design. The proposed design assumes the following equipment estimates for Option 2, as this 

option will have the higher power requirements: 

● Combined screen - grit removal unit (1.84 kW total) 

● Mixers x 4 (9 kW total) 

● Aerators x 5 (15 kW each)  

● Clarifier x 1 (0.25 kW) 

● Internal recycling Pumps duty/stand by x 2 (8 kW total) 

● WAS Pumps duty/stand by x 2 (1.1 kW total) 

● General light and power (2 kW) 

● Sludge thickening and dewatering (0.75 kW) 

● Sludge Holding tank (0.5 kW) 

● Recycled Treated wastewater for cleaning etc, (2 kW) provisional 

● Lifting PS (4.4 kW) 

● Total installed capacity approximately ~140kVA 

● Contingency capacity 25% minimum 

4.4.2 Recommended MCC and Transformer Capacity 

Nairn Electrical were consulted to provide information about the existing electrical equipment onsite. At 

present, power to the site is supplied via a 100kVA transformer. This will need to be upgraded to meet the 

proposed future load. Beca has made an allowance for future expansion onsite which will require a 150-

200kVa transformer be installed. The electrical supplier will be required to produce finalised costing for this 

upgrade. 

Assuming the infiltration pumps and irrigation pumps are not operated concurrently and with diversity across 

the site, the existing 400A switchboard and cables will be sufficient for the proposed demand. The existing 

250kVA genset can be retained, although load shedding may be required during power cuts to keep the total 

current within the genset’s rated capacity of 320A. 

The switchboard design drawings also show there is a spare group starter feeder, this will need to be 

confirmed during later stages of design. 

Council Meeting - 10 March 2021

128



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 27 

Sensitivity: General 

A new Group Starter Cubicle (GSC3) will be required to house the motor starters for the new equipment 

above. 

4.4.3 Potable Water 

A potable water connection can be provided from the existing control room. The nominal diameter of the 

watermain to the site is 50 mm. This assumes a 200 kPa network pressure (SDC Code of Engineering 

Practice 2012) at which 4L/s can be delivered.  

The combined inlet works proposed at the screens will require periodic backwashing to remain functional. 

The screens require wash water at 2.1 L/s at 500 kPa. This will therefore require a booster pump connection 

to transfer water from the control room to the inlet works (approximately 80 m away).  

 

Figure 4-12 Potable water line to the inlet works 

To service the screens with wash water, the following infrastructure is required: 

● 80 m buried connection 

● Booster pump to provide water supply at 2.1 L/s at 500 kPa  

● Tie-ins to existing infrastructure at the control room 

Other requirements for the potable water supply will be developed by the contractor, based on the 

requirements for the emergency shower, CIP needs, and other ancillary equipment. Treated wastewater may 

be used for some of these applications to reduce the requirement for potable water. However, UV 

disinfection will be required for treated wastewater reuse and tertiary filtration may also be needed. 

4.5 Instrumentation and Controls  

4.5.1 Instrumentation 

The following instruments are proposed for the process: 

● Anoxic zone: 

– Combined and pH meter 

– Temperature 

Council Meeting - 10 March 2021

129



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 28 

Sensitivity: General 

● Aerobic zone 

– Two DO analysers  

– Nitrate testing kit for onsite lab  

– pH meter 

– Level sensors, ultrasonic and float. 

– Suspended Solids analyser 

● Clarifier 

– Level switches as above in the clarifier and sludge chamber 

– Sludge blanket analyser 

– Sludge outlet chamber motorised valve on the RAS line 

● WAS holding tank: 

– Level sensors, ultrasonic and float. 

– Flow meter on incoming line  

– Temperature and pressure switches on blower 

● Sludge thickener 

– TBC supplier’s scope 

4.5.2 Control 

● Cabinet mounted IO and wiring to accommodate the new EIC equipment, an estimate of the Input/Output 

requirements is as follows (based upon CONSTRUCTION RECORD drawings) 

– Analogue Inputs – 15 ~ (3 x 8 channel cards) 

– Analogue Outputs – Nil 

– Digital Inputs – 86 (4x 32 channel cards including approximately 25% spare IO) 

– Digital Outputs - 15 (2x 16 channel cards including approximately 25% spare IO) 

● RTU Upgrade – To be confirmed 

● Software changes to support the new equipment 

– RTU/PLC 

– Local HMI (on-site) 

– Telemetry  

– Remote SCADA 

4.6 Civil Requirements 

4.6.1 Works associated with Pond 2A 

A 7m wide water retaining earth bank will be required in Pond 2A to allow dewatering, geotechnical 

investigations for foundation design and reclamation of the area proposed for the works. A 3m wide gravel 

road will be constructed on the top of the earth bank to create a “ring road” to provide vehicle access to the 

inlet screening bins, thickened sludge tank and polymer dosing unit.  

After the geotechnical investigations are completed, approximately 3,000m3 of compacted pit run will be 

required to fill the annexed area of Pond 2A up to the existing top of bund level. Pit run is an inexpensive fill 

material and is readily available from local quarries. The Contractor will be required to construct a temporary 

ramp down to the pond floor to complete this work and to maintain safe vehicle access during construction. 

Reinforced concrete foundation slabs for the Inlet Works Area and Sludge Thickening Area will be 

constructed on top of the compacted fill. A reinforced concrete foundation slab for the new Clarifier will be 

constructed in situ at the base of the pond. The proposed Clarifier will be 4.5m deep and is expected to 

Council Meeting - 10 March 2021

130



| Conceptual Design | 

 
 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 29 

Sensitivity: General 

extend approximately 2.5m above ground level. This would be a circular reinforced concrete tank with pre-

cast post tensioned walls. 

In addition, the following pipework will be required: 

● Extension of the existing pipeline to the new Inlet Screen 

● New gravity pipe from Inlet Screen to Pond 1 

● New rising main from Pond 1 to new ASR plant and Clarifier 

● New gravity pipe from new Clarifier to existing manhole 

● New rising main from new RAS pump station to WAS Holding Tank 

● New actuated valve with controller for RAS to Pond 1, located in precast concrete chamber with lid.  

● A temporary connection from the existing inlet to Pond 2A during construction (inlet line relocation – refer 

to the red line in drawing 3364542-SK-202) 

● Scum transfer pipeline 

● Alum dosing pipeline 

● Ethanol dosing pipeline. 

4.6.2 Works relating to preparation of the Pond 1 site  

If the option to increase the capacity of Pond 1 is selected (refer 4.3.2b above), a 700mm high reinforced 

concrete embankment is proposed to be installed around the perimeter of Pond 1. 

The existing decommissioned inlet screens will be removed to make room to connect the new inlet screen 

pipeline. 

4.7 Site Layout 

Site layout concept schematics are provided on drawings 3364542-SK-202 and 3364542-SK-203 in 

Appendix C. 

Council Meeting - 10 March 2021

131



| Cost Estimate | 

 

Concept Design Report | 3364542-485335227-207 | 22 September 2020 | 30 

5 Cost Estimate  

5.1 Estimating Process and Assumptions 

An estimate of the likely cost of the two treatment upgrade options has been developed based on the 

concepts presented in this report and on the investigations (particularly geotechnical) that have been 

undertaken to date. The estimate is a Class 5 estimate in terms of the AACE Estimating guidelines.  